
   Operations Summary December 2016 

 

- UW Milwaukee Energy Assessment – Received assessment back in mid-December, as 

noted the IAC team noticed several outstanding energy practices that exist already. The 

use of LED lighting outside, premium efficient motors, the sale of treated water to the 

power plant, plus the use of VFD’S. Heart of the Valley will take some of their 

recommended measures and use. The replacement of indoor lighting with LED lamps 

has already been started which there is a payback with Focus on Energy when doing this 

type of upgrade. Checked into the sewage charge and HOV is not getting charged a 

sewage charge rather it is a storm water charge. Have switched over to a synthetic 
[...]
Best Practices ............................................................................................................... 13 

Energy Usage ............................................................................................................... 14 

Assessment Recommendations ...................................................................................... 18 

AR #1: Use Synthetic Lubricants for Motors Drives ............................................... 19 

AR #2: Replace Indoor Lights with Energy LED Lamps ....................................... 24 

AR #3: Heat Recovery from Boiler Stack to Preheat Feed Water ......................... 30 

AR #4: Reduce Compressor Discharge Pressure ..................................................... 35 

AR #5: Recover Waste Heat from Air Compressors ............................................... 40 

AR #6: Remove Sewage Charge on Waste Water Treated Within the Plant ......... 43 

AR #7: Schedule to pump the solid sludge at off-peak time ................................... 45 

AR #8: Recover Heat from Blower Room for Space Heating ................................. 47 

Appendix A: Environmental Impact ............................................................................. 50 

Appendix B: Financial Analysis .................................................................................... 52 

Appendix C: Conversion Factors .................................................................................. 58 

 

  



 

UWM Industrial Assessment Center                                                                                  WM0071 

 

Page 4 

 

 

 

Preface 

The work described in this report was performed by the University of 

Wisconsin-Milwaukee Industrial Assessment Center (IAC). The IAC program is managed by 

Rutgers, The State University of New Jersey, under agreement with the U.S. Department of Energy. 

The program is financially supported through the Advanced Manufacturing Office (AMO), which 

is a part of the Office of Energy Efficiency and Renewable Energy (EERE). 

The objective of the IAC is to identify, evaluate, and recommend - through analyses of 

industrial plants' operations - opportunities to conserve energy, minimize waste, and reduce overall 

cost of operations. Our recommendations are based upon observations and measurements we made 

in your plant.  As our time was limited, we do not claim to have complete detail on every aspect 

of the plant's operations. At all times we try to offer specific and quantitative recommendations of 

cost savings, energy conservation, and waste minimization to the plants we serve.  However, we 

do not attempt to prepare engineering designs or otherwise perform services that you would expect 

from an engineering firm, a vendor, or a manufacturer's representative.  When the need for that 

kind of assistance arises, we urge you to consult them directly.  If, however, you want to discuss 

the contents of this report or if you have other questions about energy use and/or waste 

minimization, please feel welcome to contact us at the IAC. 

The IAC staff can be contacted as follows: 

Dr. Chris Yuan 

Director, Industrial Assessment Center 

Department of Mechanical Engineering  

University of Wisconsin-Milwaukee 

Milwaukee, WI 53201 

(414) 229-5639 

cyuan@uwm.edu 

 

 

 



 

UWM Industrial Assessment Center                                                                                  WM0071 

 

Page 5 

 

 

 

Executive Summary 

The team from the University of Wisconsin-Milwaukee Industrial Assessment Center 

recommends 7 energy and cost saving measures to implement at your manufacturing facility. The 

assessment recommendations (ARs) translate into annual cost savings of $46,893, with a total 

implementation cost of $13,254. Thus, the simple payback period is about 0.29 year. Table 1 on 

the next page summarizes each assessment recommendation by showing the annual cost savings, 

annual energy savings, implementation cost and simple payback period. More detailed calculations 

for each recommendation are included in the next section. We urge you to consider all of the 

recommendations. If you need additional information or clarification of any aspect of our 

recommendations, please contact us as soon as possible. As we mentioned during our visit, we will 

be contacting you in the future to determine which ARs were implemented. 

 

Report Number:   WM0098 

Location:   Kaukauna WI 

Principle Products:  Treatment of Wastewater 

NAICS Code:   221320 

SIC Code:   4952  

Assessment Date:  September 16th 2016 

Report Date:   November 15th, 2016 



 

UWM Industrial Assessment Center                                                                                  WM0071 

 

Page 6 

 

 

 

Table 1: Summary of Assessment Recommendations 

AR Description 
ARC 

Code 

Annual 

Cost 

Savings 

Annual 

Resource 

Savings 

CO2 

Reduction 

(tons/yr) 

Implementation 

Cost 

Payback 

Period 

(years) 

1 

Use Synthetic 

Lubricants for 

Motors Drives 

2.4314 $31,522  
462,359 kWh 

394.8 $55.50  0.001 
762 kW-mo 

2 

Replace Indoor 

Lights with Energy 

LED Lamps 

2.7143 $2,985  
31,440 kWh 

26.8 

$6,397 (after 

$740 FOE 

Incentive) 

2.14 
151 kW-mo 

3 

Heat Recovery from 

Boiler Stack to 

Preheat Feed Water 

2.2412 $3,494  
709.6 

MMBtu 
37.6 

$4,661 (after 

$2,839 FOE 

incentive) 

1.33 

4 
Reduce Compressor 

Discharge Pressure 
2.4231 $2,481  

37,498 kWh 
32.0 $0  0.00 

53.6 kW-mo 

5 

Recover Waste Heat 

from Air 

Compressors 

2.2434 $1,011  205.4MMBtu 103.9 $1,000  1.00 

6 

Remove Sewage 

Charge on Waste 

Water Treated 

Within the Plant 

3.4116 $2,334  N/A N/A $0  0.00 

7 

Schedule to pump the 

solid sludge at off-

peak time 

2.3131 $2,178  N/A N/A $0  0.00 

8 

Recover Heat from 

Blower Room for 

Space Heating 

2.2437 $888  180.3MMBtu 9.6 $1,140  1.28 

Total $46,893 

1,095.3 

MMBtu 

604.8 $13,254  0.29 
531,297 

kWh 

967 kW-mo 



 

UWM Industrial Assessment Center                                                                                  WM0071 

 

Page 7 

 

 

 

Brief Summary of Recommended Measures 

 

AR #1: Use Synthetic Lubricants for Motors Drives 

The IAC team recommends use of synthetic lubricants for the motors in this plant. 

Synthetic lubricants have high thermal, oxidation and contamination resistance and their usage 

delivers several benefits. They not only extend equipment life but also allow machinery to operate 

at highest efficiency for longer periods. This results in reduced energy consumption and improved 

productivity.  

AR #2: Replace Indoor Lights with Energy LED Lamps 

By replacing the existing light fixtures with energy efficient LED fixtures, the power 

consumption of each fixture can be greatly reduced. The light given off by a LED lamp is much 

easier on the human eyes because its color is similar to daylight. 

AR #3: Heat Recovery from Boiler Stack 

The heat from the flue gas can be recovered to preheat the cold water entering the boiler. 

In this way, the amount of energy needed to warm up the water can be reduced. 

AR #4: Reduce Compressor Discharge Pressure 

Eliminating compressed air leaks will reduce the amount of compressed air consumed and 

create significant savings. This is because the load on the compressed air system will be reduced. 

Leaks are most commonly found at pipe connections, fittings, and solenoids. 

AR #5: Recover Waste Heat from Air Compressors 

Recover waste heat from the compressor to heat the plant during winter. This will reduce 

the load on the space heating units and lower the operating costs. 

AR #6: Remove Sewage Charge on Waste Water Treated Within the Plant 

Because there is no sewage at all in this waste water treatment plant, there should be no 

sewage cost. It is recommended to contact the utility company and remove this charge from the 

utility bill.  

AR #7: Schedule to pump the solid sludge at off-peak time 

To pump the solid sludge only takes about two hours per day. It is recommended to 



 

UWM Industrial Assessment Center                                                                                  WM0071 

 

Page 8 

 

 

 

schedule this short time operation to off-peak time to reduce the electricity demand cost.  

AR #8: Recover Heat from Blower Room for Space Heating 

The hot air from the blower room is currently exhausted to the outside directly. It is 

recommended to install ductwork to recover this hot air for space heating and save natural gas cost.  



 

UWM Industrial Assessment Center                                                                                  WM0071 

 

Page 9 

 

 

 

Plant Description 

This plant belongs to the Sewerage District of the city. It provides cost-effective 

wastewater conveyance and treatment for its member communities. 

The plant has 11 employees who work in a 4.5Acre facility. The plant operates 24/7 with 

the annual production hours being 8,736 hours/yr1. Influent pumping, aeration blowers, process 

return pumping, and digester blowers are the plant’s major energy consumers. The major energy 

consumption equipment is listed in Table 2. The plant layout is shown in Figure 1. 

Table 2: Main Equipment List 

Major Equipment Numbers 

Actiflo 3units 

Biological Aerated Filter 1unit 

Chlorine Contact Tank 2 units 

Blowers 9units 

Sludge Storage Tank 2 units 

ATAD Reactor 1units 

Post ATAD Nitrifying Reactor 2units 

DAF Thickener 2 units 

 

 

 

                                                 
1 The operation hours are different for various equipment and process. This is the average operation hours 

for the whole plant. 



 

UWM Industrial Assessment Center                                                                                  WM0071 

 

Page 10 

 

 

 

 

Figure 1: Plant layout 

 



 

UWM Industrial Assessment Center                                                                                  WM0071 

 

Page 11 

 

 

 

Process Description 

This facility mainly provides wastewater treatment services. The production flow can be 

divided into liquid train and solids handling train as shown in Figure 2.  

In the liquid train, all the income sewer water is filtered through screen at first. Usually, 

the flow goes through the headworks fine screens. When the flow is greater than 26.4MGD, it goes 

to the peak flow fine screen. The filtered water is pumped to Pista Grit Chamber on the 4th floor 

by influent pumping for further treatment. The water then enters into Actiflo Ballasted 

Sedimentation System, which is one of the most important process. In the Actiflo, Ferric Sulfate 

and Polymer are added to aid in flocculation of suspended matter. Sand is also added for ballast 

when the influent flow is greater than 15.6MGD. After the Actiflo, flows in excess of 26.4MGD 

are diverted to the peak flow disinfection tanks while the remaining flows are treated with an 

Biostyr for CBOD5 removal and nitrification. Biostyr System Effluent flows by gravity to the 

Normal Flow Chlorine Contact Tank. Sodium Hypochlorite is added immediately upstream of the 

Normal Flow Chlorine Tank and also at the Peak Flow Chlorine Contact Tank inlets for 

disinfection. At the downstream of the Chlorine Contact Tanks, sodium Bisulfite is added to 

remove residual chlorine prior to discharging to the river. 

In the solid handling train, the settled sludge is pumped from the bottom of each tank in 

Actiflo to hydrocyclones used to separate the sand and primary sludge. The sand is returned to the 

Actiflo systems. The sludge is discharged to the Gravity Thickener and then DAF thickener. The 

thickened sludge is stored in a batch tank and pumped to the ATAD Reactor periodically. The 

ATAD produces class A biosolids with an HRT of 14 days. Post ATAD Reactors provide 

nitrification/denitrification of biosolids, and a 10 to 15% reduction in ammonia nitrogen. Finally, 

all the sludge is stored in the sludge storage tanks for shipping out.  

   



 

UWM Industrial Assessment Center                                                                                  WM0071 

 

Page 12 

 

 

 

 

a) Liquid Train 

 

b) Solids Handing Train 

Figure 2: Schematic Process Flowchart2 

                                                 
2 Obtained from the plant 



 

UWM Industrial Assessment Center                                                                                  WM0071 

 

Page 13 

 

 

 

Best Practices 

During the visit, the IAC team noticed several outstanding energy saving practices. 

Examples of these practices are: 

 

Use of LED outdoor lights 

All the outdoor lights in this plant are high efficient LED fixtures, which consume far less 

power than traditional HID outdoor lights.  

 

Use of premium efficient motors 

Most of the motors in this company are premium efficient motors which are 2 to 8% more 

efficient than standard motors.  

 

Sell most of the treated water to a nearby power plant directly 

There is a power plant next to this facility. The treated water is not qualified for drinking 

but good enough for cooling purpose in the power plant. Therefore, most of the water is sold to 

generate profit. 

 

VFD on the pumps and blower 

A variable frequency drive is a type of adjustable-speed drive used to control the motor 

speed and torque by varying motor input frequency and voltage. With VFDs installed the motor 

will be able to match its speed to the changing load requirements, which enables energy savings. 

 

 

  



 

UWM Industrial Assessment Center                                                                                  WM0071 

 

Page 14 

 

 

 

Energy Usage 

Utility bills of this facility were used to determine the energy and resource use patterns and 

the average usage for the past year. The following figures and tables display trends in the utility 

data. The primary utilities are divided into two energy sources: electricity and gas.  

Figure 3 shows the annual utility costs for the plant. 

Table 3 shows yearly usage data, as well as the rates charged for electricity and gas.  

Figure 4 shows normalized electricity usage and cost per month. 

Figure 5 shows the breakdown of electricity cost. 

Figure 6 shows the peak demand and peak demand time for each month. 

Figure 7 shows the natural gas usage for each month. 

Figure 8 shows the water usage for each month. 

 

 

Figure 3: Annual Utility Costs 

 

Yearly Gas Costs

$36,186 

6%

Yearly Electricity 

Costs

$515,177 

90%

Yearly Water Costs

22,808 

4%



 

UWM Industrial Assessment Center                                                                                  WM0071 

 

Page 15 

 

 

 

Table 3: Summary of Current Annual Energy Usage 

Energy Sources Yearly Usage Yearly Cost Avg. Unit Price 

Electricity 

Electricity 7,398,639 kWh $ 398,678 $0.0539 /kWh 

Electric Demand 13948kW $119,950 $8.6/kW 

Other Elect. charges - $(33,005) - 

Gas 73,484 therms $36,186 $0.4924/therm 

Water 39,030,000gal $22,808 $0.000584/gal 

Total Cost $574,170 

 

 

Figure 4: Normalized Electricity Usage and Cost per Month  

 

 $29,000

 $30,000

 $31,000

 $32,000

 $33,000

 $34,000

 $35,000

 $36,000

 $37,000

0

100,000

200,000

300,000

400,000

500,000

600,000

700,000

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

C
o

st

k
W

h

Normalized Electricity Usage and Cost per 

Month

Normalized Off Peak Electricity Usage (kWh)

Normalized On Peak Electricity Usage (kWh)



 

UWM Industrial Assessment Center                                                                                  WM0071 

 

Page 16 

 

 

 

  

Figure 5: Breakdown of Annual Electricity Charges 

 

Figure 6: Electricity Peak Demand and Time of Peak Demand 

On Peak Electricity

$186,701 

32%

Off Peak 

Electricity

$211,977 

36%

Demand

$119,950 

21%

Customer Demand Charge